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EHR - XFFEH/\—/FACE PLATE, THREAD TAKE-UP LEVER COVER




E#R - RFFH/3—/FACE PLATE, THREAD TAKE-UP LEVER COVER

No.| BIREE T (k= ARE DESCRIPTION
— | W
PARTS NO| o é é QTY
1 [35168 *(*|x| 1 |EIEHN— ARM SIDE COVER
2 | 8093 *[*[*| 2 |AlEH/A—1EHRLC SCREW
3 35014 ¥| k| x| 1 |E#AAIAYT OIL CUP (3/8)
4 |35014 *|x|x| 1 |E#EACIAYT OIL CUP (3/8)
5 135032 k| k| 1 | KFHNA— THREAD TAKE-UP LEVER COVER
6 |30047 *| k(x| 2 |KFEH/SA—1HRL SCREW M4X0.7 L=4
7 (35031 *[x|-| 1 |[@EK FACE PLATE
7 135031-A |[-|-|*| 1 |@&@#& FACE PLATE
8 (13005 *|*%[*| 2 |EHIRILEDHRACK) SCREW 6.75X24 L=10
9 | 8040 [ *[x| 1 |ERIEDHRCUN) SCREW 9/64X40 L=8
10 |35167 *| k| k| 1 |#EHN— ARM FACE COVER
11 | 6333 *| (x| 3 |BEH/A—1EHRL SCREW 9/64X40 L=6.5
12 |30046 *|k[x[ 1 |7—XikHRl SCREW M4X0.7 L=4
13 |35209 *|k|x| 3 |EAHVS BALL TYPE OIL CUP (1/2)
14 35208 ®|*| x| 1 |4 F OIL TUBE 5X7X60L




b - KFE- $45/ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR
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L#h-KFF-£+#/ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR

No.| BBRES T EES e DESCRIPTION
— | L
PARTS NO/| é g QTY
1 [35402 «[*[*[ 1 | LE#f ARM SHAFT
2 |35201C ¥ k| x| 1 |3EVE () ROCK SHAFT CONNECTING ROD COMPLETE
3 35201 *[xx| 1 [dzOwR ROCK SHAFT CONNECTING ROD
4 (35202 ¥k x| 2 |dAvFESHRL SCREW 15/64X28 L=21.5
5 (35203 | k| x| 1 |ZZOvFmAL SCREW 1/2X20
6 |35204 *[ k%) 1 |ZZAOvFmMACFvE NUT 1/2X20
7 |35006 **xlx| 1 |LEHS— ARM SHAFT COLLAR
8 (35009 *[k[x] 2 [T——iksHil SCREW 5/16X18UNC FOR PULLEY
9 135011 *[*|x| 1 |[E#A2)L ARM SHAFT BUSHING
10 | 1327 *[k|*x| 1 [EEAZILIEHRLC SCREW 5/16X24 L=12
11 135045 k| k| *k| 1 [EYFvA FEED DRIVING ECCENTRIC
12 135017 ¥k 2 [FEYFwLibdHial SCREW 5/16X24
13 |35030C ¥ - - 1 [FvLEE) THREAD TAKE-UP CAM COMPLETE
13 [35310C |k *| 1 |FrLGEH THREAD TAKE-UP CAM COMPLETE
14 |35017 k| k|x] 2 |FellbHRL SCREW 5/16X24
15 135018 k| k| % 1 |[FreLT—s—E> TAPER PIN
16 |35033 *[x|x| 1 |KELS TAKE-UP LEVER BRACKET
17 135034 *| k| % 3 |KFELEIEDHHRLE SCREW M6X1 L=20
18 [35158 *| x| x| 1 |HREL) THREAD GUIDE (UPPER)
19 |35035C k| k| 1 [RKFEGH) THREAD TAKE-UP LEVER COMPLETE
21 [35038C *[x[*x] 1 | XKFEO—5—8) THREAD TAKE-UP LEVER ROLLER COMPLETE
22 35038 *[x[x| 1 |EXKFEOQ—5— THREAD TAKE-UP LEVER ROLLER
23 (35039 x| x| x| 1 | KFEO—S5—E>fRU SCREW 9/32X28
24 | 8105 x| x| %[ 1 | KEO—>—FhlFvhk NUT 9/32X28
25 135040 *[x( x| 1 | KEO—S5—FPo Ty v— WASHER
26 [35036 k% 1 | RELEERC SCREW 3/8X18
27 |35303 (k|| 1 |#HEHSLY NEEDLE BAR CONNECTING LINK
28 (35020 x| x| x| 1 (IS oML SCREW 3/8X28
291 6027-02 |[*|*|x| 1 |#HESSomMBLFvE NUT 3/8X28
30 (35304 A x|x| 1 |fHERax NEEDLE BAR CONNECTING STUD
31 (35017 (k% 2 |fEESEHHL SCREW 5/16X24
32 135022 x| k|| 1 |aHE NEEDLE BAR
33 (35143 *[x| k| 2 [$HEARL NEEDLE BAR BUSHING
34 (200398 k[ 2 |EHEARILIESHIL L) SCREW 6.75X24 =55
35 (35024 x|k 1 [gHiE= NEEDLE CLAMP
36 16256 | *|*| 1 |EiEZiEHRC SCREW 3/16X32 L=10
36 |35025 *[-[= 1 |[#iERiEHRLE SCREW 3/16X32
37 |N0925 *|x]x| 1 |&F NEEDLE 1000 #250
38 (35046 *| x| x| 1 |[ZXROyK FEED FORKED CONNECTION
39 (35048 *|x[*x]| 1 |ZXRAOvFmMil SCREW 3/8X28
40 | 6027-02 |*|*|*| 1 [ZXavrFmAlCF+vk NUT 3/8X28
41 135047 *|xx| 1 [EEHHL FEED CONNECTING LINK
42 135048 ®| k[ 1 |EEEDHARMAL SCREW 3/8X28
43 1 6027-02 |*x|*|*x| 1 [E&EHARDRCF vk NUT 3/8X28
44 (35466 *| x|k 1 |BEYFAE FEED REGULATOR
45 |35048 *[ kx| 1 [LEEOHHIaMiC SCREW 3/8X28
46 | 6027-02 |*|*|*| 1 [EEEHH Mt F vk NUT 3/8X28
47 135050 (kx| 1 [EUSAFHED HINGE STUD
48 [10519 * x| 1 EYASE kHIC SCREW 6.75X24 L=17.5
49 117053 kx| 1 XEYFAS#EORLE SCREW M5X0.8 L=21
50 |17059 ¥k 1 [FEYRFHTRT)H5H SCREW M5X0.8 L=10
51| 4135 *| kx| 1 EYREERT)THF vk NUT M5X0.8
52 |35058 *| k%[ 1 |EYRAGHXTYL 4 SPRING
53 |35059 ®| x|k 1 | XYSAEHRTY TR HOOK PLATE
54 |13330-4B [ x| *[*| 2 [FEYBASHATYL T #R1EDOIC  [SCREW 11/64X40
55 | 4019 | *[x] 1 [ZYUSEREL/A—I1EHRL SCREW M5X0.8 L=12
56 |35051 * x| x| 1 |EYFAELA— FEED REGULATING LEVER
57 (35052 ®| kx| 1 [EYFEEIR STITCH LENGTH PLATE
58 |35053 x| kx| 2 [BEYREHIRIESHRC SCREW M6X1 L=12
59 (35055 * kx| 1 EYESO—Lvk(A) KNURLING TOOL (A)
60 |35054 * k| k[ 1 EYFAEL/AN—T v o— WASHER
61 [35056 *| x| x| 1 [EYFFTO—Lv(B) KNURLING TOOL (B)
62 |35057 *| k| x| 1 [FEUFAFSHLN—FR— KNOB
63 |35353 x| *|*x| 1 [zTHk FELT
64 |10524 ¥ k| % 2 EHEAILIERLE (FE4E) SCREW 6.75X24 |.=6.5




U BEREER S /PARTS FOR UPPER FEEDING MECHANISM




EEY LTS /PARTS FOR UPPER FEEDING MECHANISM

No.| SBGES T| 8% A DESCRIPTION
— | W
PARTS NOfm|a|a] QTY
N | N o~
1 135072 x| % 1 [ EgEYid UPPER FEED SHAFT
2 35069 *| k[ 1 [EHEOVFEHZ UPPER FEED SHAFT CRANK
3 (35034 *( (x| 2 | EHEOVFEHZHEDHRLE SCREW M6X1 L=20
4 |35068 x| k| k| 1 EHFOVFEL(E) HINGE STUD (UPPER)
5 10598 ¥ x[x| 1 |[EHOVFEY (L) #HEHRLE SCREW 7/32X32 L=15
6 (35067 | *x[*| 1 |EggQvR CONNECTING ROD
7 [35065 ¥ x| x| 1 PEHEDVFESHE SHAFT CRANK (LOWER)
8 135034 ¥ k| k| 1 | EHEOVFESHESHEHRL SCREW M6X1 L=20
9 [35066 *| x|k 1 EHEAYFEY(TF) HINGE STUD (LOWER)
10 [10519 ¥ k| x| 1 [EFOYREL(F)EHRL SCREW 6.75X24 L=17.5
11 [35071 ¥kl k| 1 | EXYBHARIL (1) UPPER FEED SHAFT BUSHING (BACK)
12 (10525 * kx| 1 | EXEUEARIL () iEHRC SCREW 6.75X24 L=9
13 (35073 k|| 1 | EFEYEHS— UPPER FEED SHAFT COLLAR
14 |10566 x| k(x| 2 |EEYEHS—itHAL SCREW 1/4X32 L=5.5
15 [35077 k| 1 | EEYEAFL UPPER FEED SHAFT BUSHING (FRONT)
16 |10524 ¥k 2 [EFEYUBARILIESHRL SCREW 6.75X24 =6.5
17 (35078 ®| kx| 1 | EXYEHEEEL UPPER FEED SHAFT ADJUSTING ARM
18 (35017 ¥k 1 | EXUSHIEEELLIEHRL SCREW 5/16X24
19 35089 ¥ x|k 1 | EEYEBHIBEEEET—/ Y TAPER PIN
20 |35079 *| k(x| 1 | EXEYERKBERC SCREW 7/32X32
21 |35080 *| x|k 1 | EEYERE/N(S PIPE
22 35081 k|| 1 [ EEYEEAE SLIDE BLOCK
23 |35082 ¥ k% 1 | ERXUEEDYv— WASHER
24 110776 ¥kl x| 1 | EEUERSE VR WING NUT
25 135196 *| k|| 1 [EEYZX UPPER FEED FORKED CONNECTION
26 (35085 * kx| 2 | EEYZREL AR UPPER FEED FORKED CONNECTION SHAFT BUSHING
27 (10573 *[*[* 1 | EXYZREIESHRE SCREW 7/32X32 L=11
28 [10581 ¥ kx| 2 [EREYZREAZLIEHRE SCREW 7/32X32 L=7
29 135084 * kx| 1 [EFEYZREY UPPER FEED FORKED CONNECTION SHAFT
30 (35090 k| k| 1 [ EaRYEEER CONNECTING CRANK
31 (35197 Kk 1 | EXYEERERL(KR) SCREW 1/4X40 (LARGE)
32 |35198 kx| 1 [ EXRYEEEERALC (D) SCREW 1/4X40 (SMALL)
33 |35116 *|x[x| 1 |=DRERL SCREW 9/32X28
34 135117 *|*k|[*x|] 1 |=ONA/E SLIDE BLOCK
35 (35118 ¥[kf*k| 1 [ZEORAEHRAQLCTYIv— WASHER
36 | 8105 *[*k[* 1 [ZEDRBEHLQCFVE NUT 9/32X28
3735115 *| kx| 1 |=D9¢ UPPER FEED BAR BELL
38 (35119 *| %% 1 [=EDRMFY STUD PIN
39 |10827 x| k(% 1 |=EDRMMETIESHRE SCREW 1/4X40 =75
40 (35114 *[x| x| 1 |ZDRISVOAE(FH) ROLLER & STUD
41 135113 ¥ x[x| 1 [=D7509 ROCK SHAFT CRANK
42 | 8097 ®[k[*| 1 [=ZDRUS221EHHL SCREW 15/64X28 L=5
43 |50174 ®| k| k| 1 |ZEDRISVI/vHEY TAPER PIN
44 135109 *x| x| 1 | ETFEEIS I8 ADJUSTING ARM SHAFT
45 (35454 ¥ x| 1 |[WIEBHEEN PRESSER BAR BRACKET GUIDE
46 |35111 *|x[x| 2 |[HEZBEREEANILDHHE SCREW 3/8X18 L=21
47 |35112 ¥ %% 2 [WABEEERNT—/—EFY TAPER PIN
48 135108 *[x]x| 1 |ETELEISH ADJUSTING ARM
49 | 8097 ¥k 1 | ETFTEESISOOIEHRE SCREW 15/64X28 L=5
50 (50295 *| k| x| 1 | ETEEITHF——E TAPER PIN
51 |35105 kx| 1 [ ETEEOVFE RL SCREW 9/32X28 Gy 20
52 (35106 *|x(x| 1 | ETFEEOVENSTS PIPE ’
53 35107 k| *[%| 1 | ETFEEOYETYI v— WASHER
54 | 8105 *| k| 1 |ETFEEOVRE RCF VR NUT 9/32X28
55 (35102 *| x| 1 [ETFELKOUKR ECCENTRIC ROD
56 |35103 *| k(x| 2 [ETFHEE0YRHORL SCREW 3/16X28
57 135104 ¥[x| x| 2 | EFEHEOYRFyk NUT 3/16X28
58 [35196C kx| 1 | EEYZR-EBCEE) UPPER FEED FORKED CONNECTION COMP.
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Rz #E- L3 /PRESSER BAR, UPPER FEED BAR

No.| BBAES T| E% SLE DESCRIPTION
— | W
PARTS NO| é é QTY
1 {35131 *[k|x[ 1 [KA2 FOOT LIFTING LEVER
2 135134 *|x|*[ 1 [KBLSHRLE SCREW 6.75X24
3 110636 *[*[*%| 1 [KBEFwvhk : NUT 6.75X24
4 | 6333 ¥|x|~| 1 | KB%HC SCREW 9/64X40 L=6.5
5 35276 x| k[ x| 1 |[KBRFYY FOOT LIFTING LEVER SPRING
6 [11154 x| k(x| 1 | KEXFYL5H SCREW 6.75X24 L.=19
7 (35130 x[x|x| 1 |KB2E FOOT LIFTING LEVER BRACKET
8 |35034 x|k %[ 2 |[KBZEIEHRC SCREW M6X1 L=20
9 (13058 ¥|*x|x| 1 |KBZ2EHLAL SCREW 6.75X24 =32
10 10586 x| x[*x[ 1 | KBZAWLALFVE NUT 6.75X24
11 (35311 k[ k| 1 | KBEL LIFTING BRACKET
12 10712 ¥ x| x| 1 | KBEZEHHC SCREW 6.75X24
13 35145 x|kl k| 1 [HRDBDHIR TENSION RELEASE LEVER
14 | 8100 *l x|k 2 [HDPDDHEwIESHIL SCREW 9/64X40 L=6.5
15 |30025 |k x[ 2 |RDDIHIETY v— WASHER
16 |10712 x| x| x| 1 | KBEHKIEHRL SCREW 6.75X24
17 |35135 ®| k(x| 1 | KBEHEEVRL SCREW 6.75X24 L=8
18 |35125 *[k[ x| 1 [KiRlF4a PRESSER BAR SPRING
19 (35140 k|| 1 |#BzE PRESSER BAR
20 (35136 *| k| 1 AR —TxyyS SLEEVE CAP
21 (35137 kx|l 1 RZERY—T (L) PRESSER BAR SLEEVE (UPPER)
22 135138 ®| kx| 1 |HWAEY—T(F) PRESSER BAR SLEEVE (LOWER)
23 (35309 *| kx| 1 |MziEaE PRESSER BAR CLAMP
24 | 6029 *| kx| 1 | ERERELEORE SCREW 3/16X28
25 | 8009 *| x| x| 1 |HAEESRNIERSHC SCREW 15/64X28 L=6
26 |35152 ¥ - - 1 [WZETFEE PRESSER BAR LIFTING LINK
26 (35308 - *|*| 1 |z LEIfEL PRESSER BAR LIFTING LINK
27 [35154 ®|k[x] 1 (fZEFEEIEDHRL SCREW 1/4X24 L=11
28 [35147C ®| kx| 1 (X EFLA— PRESSER BAR LIFTING LEVER COMPLETE
29 (35148 (kx| 1 [HEZLEHFLNA—EL(K) PIN (LARGE)
30 (35149 *|x|x| 1 | EFLISA—FE2 UM PIN (SMALL)
31 (35153 ¥ kx| 1 |[fz EFEETY v— WASHER
32 (18826 *|x| x| 1 |#zEFEREY PIN
33 (35150 *| k(%] 1 (I EFULA—BRE SCREW 5/16X24
34 [35151 *| k%] 1 [HEEFLIA—ZTYLH D9 v—  |WASHER
35 (35199 k] x| 1 | EEYER UPPER FEED BAR
36 | 8089 ¥k x| 1 [EXUEKRILESOHRC SCREW 3/16X32 L=11
37 35094 k| k| k[ 1 | EERYERIEHRE T v— WASHER
38 [35096 [k - 1 |ZFEUE UPPER FEED FOOT
38 (35174 -l-1*| 1 [ZEYE UPPER FEED FOOT
39 (35097 k[ 1 EYRIESHRL SCREW 3/16X40 L=9
40 |35098 x| x|k 1 [FEUYBEHBLFvE NUT 3/16X40
41 (35455 *[k|%x| 1 |=2WRtE PRESSER BAR LIFTING BRACKET
42 | 6029 *|x[x| 2 |=EDREEHHRLC SCREW 3/16X28
43 35143 * x| x| 1 [HEABEAZI(T) PRESSER BAR BUSHING (LOWER)
44 110761 ¥ kx| 1 |[REARILIESHRL SCREW 6.75X24 L=11
45 (35141 x| x[-| 1 |#Z2 INNER PRESSER FOOT
45 (35173 -l-1*| 1 [#®BzRE INNER PRESSER FOOT
46 (10827 x| %[x] 1 |[IHEZBLEOHRL SCREW 1/4X40 L=7.5
47 (35127 ¥|%[x| 1 |[Kikl$hts PRESSER BAR SPRING BRACKET
48 |35128 x| %% 1 | Ki(EHRERLC SCREW 5/16X18UNC L=32
49 135129 *| kx| 1 | KRIERAHF v NUT 5/16X18UNC
50 (50101 x| k[x] 2 | KitiEfatE1EHRL SCREW 1/4X28 =13
51 [35199C [ 1 [ EEUBHR-BRL ($) UPPER FEED BAR COMPLETE




T - /1 E/OSCILLATING SHAFT, SHUTTLE HOOK




T&f- M FE/OSCILLATING SHAFT, SHUTTLE HOOK

No.| B S 1| B 2% DESCRIPTION
— |
PARTS NOJ m é é QTY
1 [35219 x| kx| 1 [hESLTE SHUTTLE RACE FRAME
2 (35220 ¥k 1 |MhFEZRLTEFHHRL SCREW 3/8X18
3 (35221 ¥ x| x| 1 [hEZLEEY PIN
4 |35222C #[k[*%] 1 |HFEZE) SHUTTLE RACE COMPLETE
5 [35222-01 | *|*|*| 1 [phE= SHUTTLE RACE BODY
6 |18826 x| x| x| 2 [=ZEHAFY SPRING PIN 3X20L
7 [35222-03 |*|*|[*| 1 |[=HA SHUTTLE RACE BACK
8 |35222-04 |x|*|x| 1 |=ABEz SHUTTLE RACE BACK SPRING
9 [35222-05 |*|*|[*| 1 [=ZBAEZEHLC SCREW 1/4X24UNE
10 |35223 x| %[ 2 [AFESUEOHBL SCREW 1/4X24 L=16
11 135216 *| x| x| 1 |[Fah OSCILLATING SHAFT
12 135214 *[x|x[ 1 [RYF OSCILLATING SHAFT CRANK
13 35017 *[x x| 1 [RYFIEDHRL SCREW 5/16X24
14 135215 *[x)*x 1 [RYFFT——E> TAPER PIN
15 35217 *[k| %[ 1 | TF#AHS—(A) OSCILLATING SHAFT COLLAR (A)
16 |35227 *[%| %[ 1 |FE#HS—(B) OSCILLATING SHAFT COLLAR (B)
17 | 8097 *[x| x| 4 [F#HS—iEHAL SCREW 15/64X28 L=5
18 |35218 *[k| x| 1 |FSq/3— SHUTTLE DRIVER
19 35017 *[x| k[ 1 |FSA/\—1kHRL SCREW 5/16X24
20 |35215 kx| 1 |FSA/—F——F> TAPER PIN
21 (35224 [k k| 1 [MEER) SHUTTLE HOOK COMPLETE
22 |35224-01 |*|*|*| 1 |o¥rTL—A SHUTTLE FRAME
23 135224~-02 | x| *|*| 1 |2y a— SHUTTLE CYLINDER
24 [35224-03 |*|*|*x| 1 |[%RIFAFITH SHUTTLE TENSION SPRING
25 |35224-04 | *|*|(*| 1 |RFAFIFLFAHHRL SCREW 11/64X40
26 [35224-05 |*|*|x| 1 [/C SHUTTLE CYLINDER [LATCH
27 [35224-06 |*|*x|x| 1 |HLAEY SHUTTLE CYLINDER LATCH PIN
28 135224-07 | *|[*[*| 1 |MRFYLs SHUTTLE CYLINDER LATCH SPRING
29 [35224-08 || *|x| 1 |F—/3—F> SHUTTLE CYLINDER HINGE PIN
30 (35226 x| x| 1 |FRE> BOBBIN
31 135210C *[**+] 1 [RYFAEEGEL) SLIDE BLOCK COMPLETE
32 (35210 *[x| %[ 1 |[IRYFAE SLIDE BLOCK
33 [35211 *|¥[x] 1 |[RYFAEEDRL SCREW 1/2X20
34 (12418 *1 k[ 1 [RYFEVRLTyIvy—iEH3al  [SCREW 13/64X32 =9
35 35212 * x| %[ 1 [RYFERCTYv— WASHER
36 135213 *k[x] 1 [RYUFERCF VR NUT 1/2X20
37 [35205C *[x| %[ 1 |=ERHS524(40) ROCK SHAFT COMPLETE
38 (35205 x|k 1 |ZERISVH ROCK SHAFT
39 |35206 ¥ %] 1 [ERXRHIS900CE HINGE PIN
40 (35187 *|x%(*| 1 |=EXI529Fvk- NUT 5/8X16UN
41 135207 *|I x| %[ 1 |ZEXI5V9E480C THUMB SCREW 5/8X16UN
42 (35187 *[x) %[ 1 |=ZRIFV9FRCFvk NUT 5/8X16UN
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447 - T35 YEs/THROAT PLATE, LOWER FEED ROCK SHAFT

| SLH-2B-FH-1 g

{ SLH-2B-1

11—



14 - TaXUE/ THROAT PLATE, LOWER FEED ROCK SHAFT

No.| BBMES i Rk e DESCRIPTION
— | W
PARTS NO| é é QTY
1 (35190-AB [ *|*|-| 1 [#tiK THROAT PLATE
2 (35191 ¥|%|—| 2 |#HRiIESHRLC SCREW 3/16X32
3 (35192 ¥k~ 1 [$tiRE THROAT PLATE BODY
4 35193 1% - 2 |[#HR&ELEHRLC SCREW 15/64X28
5 35194 ¥ x| - 1 [$HiRE LR CLOTH PLATE
6 [35195 ¥ -] 4 [#iRELFLEDHRC SCREW 3/16X32 L=14.5
7 135175 -1-1*| 1 [$tik THROAT PLATE
8 (35193 -1=1*| 2 |[#HRIEDHRLC SCREW 15/64X28
9 (35177 -1=-*| 1 |@&E&RE) BED SLIDE (LEFT)
10 [35178 -|-1*| 1 |ARE&\) BED SLIDE (RIGHT)
11 (101133 -1-1*| 2 [AHxiHPE SCREW 15/64X28 L=3.8
12135184 x| k| 1 | TF2UEH LOWER FEED ROCK SHAFT
13135182 ¥k 1 [FEVEISH LOWER FEED ROCK SHAFT CRANK
14135183 ¥k * 1 [TFEYEITIFEHRC SCREW 1/4X24UNE
15135185 *|*k[x] 1 | FRUEBARLLL(E) SCREW CENTER 5/8X16UN (LONG)
16 |35187 *¥|*[x] 1 | FREYEARFvk NUT 5/8X16UN
17 (35186 ®| x|k 1 |[FREYEBMARREGE) SCREW CENTER 5/8X16UN (SHORT)
18 [35187 ¥k 1 [FEUYEKRF vk NUT 5/8X16UN
19| 6027-01 |*|*|x| 2 [ZYyBi~ hl SCREW 3/8X28
20| 6027-02 |[*|*|*x| 2 |ZEUBIR>AUFvk NUT 3/8X28
21135188 ||k 1 |EYEE FEED BAR
22135176 -|1-[*] 1 |EYe FEED DOG
22 (35189 * -] 1 |ZEYlE FEED DOG
23| 1368 *| kx| 1 |ZEYSEDHRLC SCREW 1/4X24 L=11
24 135235 *[xx| 1 |[ETFTREUSHISUIRE ROLLER & STUD
25 (35233 *|*|x| 1 | EFHEYEISYH FEED LIFTING ROCK SHAFT CRANK
26 [35234 *[x| x| 1 [ETFRUEHISUIEEDHRL SCREW 3/8X18
27135186 *| x| 1 | ETFTRYEAR QLG SCREW CENTER 5/8X16UN (SHORT)
2835187 ¥k %[ 1 | ETFEYEARREFvE NUT 5/8X16UN
29 [35232C x| k|| 1 | ETFEYE FEED LIFTING ROCK SHAFT COMPLETE
3035232-01 |*|[*|*| 1 [ETFEYEHEBIR WEARYING BLOCK
31 (35223 *[*| x| 1 [ETXYEIEHIC SCREW 1/4X24 L=16
3250174 *|k[*] 1 | ETFREYETF—/—ED TAPER PIN
33 (35185 * x| x| 1 | ETFHEUEKRHCE) SCREW CENTER 5/8X16UN (LONG)
34 (35187 *[x| x| 1 | ETFEYERRRCFvb NUT 5/8X16UN
35135233C *[k| k| 1 | ETEYEHIS 2 (4E) FEED UFTING ROCK SHAFT CRANK COMPLETE
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HEFE & /PARTS FOR THREAD TENSION

No.| fB&nE= T| B LE DESCRIPTION
| L.

PARTS NOa é é QTY
1 |8079 [k x| 1 [/ERFEEF R TENSION THUMB NUT 1/4X40
2 | 1422 k(*k*x 1 UNRFBERTYLY TENSION SPRING
3| 1423 *| x| %] 2 [DFFEmM TENSION DISC
4 (41N *[*)x| 1 |/NRAFHE TENSION STUD (POST)
5 (35087 *|x|x| 1 |EZEYZRE CONNECTING BRACKET
6 [35159 *| x| x| 1 |[fH () THREAD GUIDE (MIDDLE)
7 | 6025 *| x|k 1 [HRE(R)IEHRC SCREW 11/64X40 =12
8 |11142 flkk 1 |RE(F)Tyv— WASHER
9 35166 kx| 1 [KKH LARGE THREAD GUIDE
10 |18417 ¥ x|k 1 [ KREESHAL SCREW 4.5X32 =8
11 (10683 *| x|k 1 [AECF) THREAD GUIDE (LOWER)
12 |10685 *[ k%] 1 FRENT)IEHARC SCREW 3.4X36
1310519 ¥ x|k 1 [EZEYZREBIEHRLE(E) SCREW 6.75X24 L=17.5
14 135088 x| k| 1 | EXEYZREIHEHREGE) SCREW 6.75X24 L=15
15(35089-01 | *|[*|*| 1 |EREYZRE/vHEY PIN 4X22L
16 [35089-02 |[*|*|*| 1 [EXEY-RE/vHEY PIN 4X35L
17 1414 *[*)%| 1 |HRFFA TENSION REGULATOR
18 [10581 ¥ %[x| 1 |RFFALEHRLC SCREW 7/32X32 L=7
19| 1417 ®k|k 1 REYEBIXTLS REGULATING SPRING
20135161 *[x) x| 1 |[RERYRTYLY THREAD TAKE-UP SPRING
21| 1418 x| ¥ | % 1 X:EYUX?"U_‘/O*EJ%E THREAD TAKE-UP SPRING ADJUSTING SLEEVE
22 (35160 *| kx| 1 |RFFE THREAD CONTROLLER STUD
23 (35162 *|x|x| 1 |RFAFM TENSION DISC
24 135164 ¥ k(x| 1 |RFAFE TENSION DISC LEATHER
25135163 *[x| x| 1 [RIFAFH—M TENSION DISC WASHER
26 |35165 *[*+]%| 1 |[iBEXTY T TENSION RELEASE SPRING
27| 8079 *|k| x| 1 |RFFFvb TENSION THUMB NUT 1/4X40
28 [35160C *| x|k 1 | REAFHEGE) THREAD CONTROLLER STUD COMP.
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{2 & 1/ACCESSORIES 1

No.| BBAmES Ik e DESCRIPTION
— | L.

PARTS NO/ é é QTY
1 |N0925 x| x[x| 5 |8 NEEDLE 1000 #250
2 (35225 kx| 1 [ A—BERAR SHUTTLE CYLINDER OPENER
3 |35226 *|x|*%| 5 |/RE BOBBIN
4 [25649C *[*[* 1 |FSA/8—454 SCREW DRIVER COMPLETE
8 |8132-B  |*|*[*| 1 |HEE ACCESSORY BAG
9 (19457 ¥ k(x| 1 [RALVF(25mm) HEXAGONAL WRENCH (2.5MM)
10 (19458 *x| x| 1 [AREBLUFGmm) HEXAGONAL WRENCH (3MM)
11 [19459 *[x| x| 1 [RALUF(4mm) HEXAGONAL WRENCH (4MM)
12 [19460 ¥ k| x| 1 [REALVF(5mm) HEXAGONAL WRENCH (5MM)
138123 ¥k 1 HUWN) OILER
14 (35254 *| x| 1 |[RiTtvk THREAD STAND COMPLETE
15 (35494-01 [*|*|*| 1 [RJLbH—FEEK(1) BELT GUARD BODY (1)
16 [35494-03 | *|*| x| 1 |RJLFH—FE{THR BELT GUARD STAY
17 [35239-A | *|*|*| 1 |[NJLrH—LK{EK(2) BELT GUARD BODY (2)
18 |30046 *| %% 6 [NJMHF—FXRELEDHRLE SCREW M4X0.7 L=6
19 [13005 *| kx| 3 |NJLMH—FE{HRLESHARC (55) SCREW 6.75X24 L=10
20 [10519 ¥ x|k 1 [RJLMA—FE{FHRIEHRLC(E) SCREW 6.75X24 L=17.5
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{1/E 5 2/ACCESSORIES 2

No.| BB@AES o I e DESCRIPTION
— | Lo
PARTS NO| m é é QTY
1 [35255 x| x| x| 1 [fRFEEYr BOBBIN WINDER COMPLETE
2 |11376 ¥ k| k| 1 |FE—R—L/N\—FHBIR MOTOR LEVER EXTENSION
3 |11377 *| x| ¥| 2 |FE—F—LA\—HERIESHAL SCREW 1/4X32 L=19.5
4 812602 |*[*x|*| 2 |E—4—LA \—#BREDHRLFVE  [NUT 1/4X32
5 [8126-03 |*|*|*| 2 |B—R—LN\—FHHIETY v— WASHER
6 |35007 ¥ x| x| 1 |[F—1— PULLEY
7 (17082 x| 1 |<EY(500) CHAIN (500)
8 (13079 *x| x| 2 [<XL(1000) CHAIN (1000)
9 35240 *|k|%[ 2 |2 BED HINGE
10 (35241 x| k[ 8 [ETiksHil SCREW 5/16X18 L=65.5
11 | 0058 ¥ kx| 8 [ErTidHRCRTILT Ty v— WASHER
12 | 0040 x| *%[*x| 8 [ErTitdHAlFuk NUT 5/16X18
13 |35157C ¥ kx| 1 [AAIRYIR(4R) OIL BOX COMPLETE
14 135157-04 | *[*|*| 1 |RFUL5HK OIL BOX COVER SPRING
15 [35157-07 | *|*|%| 2 [Zz/LkUD) OIL BOX FELT (SMALL)
16 [35157-08 | *|*|*| 1 [z r@zIR OIL BOX FELT PLATE
17 (3515709 | *|*|*| 1 [ZxLr(X) OIL BOX FELT (LARGE)
18 |10699 x| *[*x| 1 |ME>EH THUMB SCREW 3.4X36
19| 8100 x[x| x| 1 [RTYLTHRiEHRC SCREW 9/64X40 L=6.5
20| 8100 *[x[*] 1 |TDz)FBEZIESHIL SCREW 9/64X40 L=6.5
21| 8100 ¥ x| % 1 [JzLMBEZRESHRL SCREW 9/64X40 L=6.5
22 35223 * kx| 1 |FAIRyHRIEHRLE SCREW 1/4X24 L=16
23 135242 % [x| 1 [M=T OIL PAN
24 (11570 x| x| x| 4 [HZRFIEHRL SCREW 13/64X32
25 (13094 *| k%] 2 |RFIItByk PEDAL WITH STOP RINGS
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A5 & /OPTION

No.| RABEE T| E#% e DESCRIPTION
— |
PARTS NO/| m é é QTY
1 (35237 ®| x|k 1 [FHEISILEA—F AUXILIARY BELT GUARD
2 |15081 *| x| x| 2 |HWEIRILET—FARBL WOOD SCREW
3 [16287 ¥ k(x| 2 BN —FARBLTvv—  |WASHER
4 135238 *( [ 1 [FHBIILEE—FGED AUXILIARY BELT GUARD (FRONT)
5 |30046 ¥ k| k(1 |@BINILNT—F (8D ik&H AL SCREW M4X0.7 L=6
6 135245 ¥ k| x| 1 |\T4H—H—-FRAE FINGER GUARD BASE
7 | 8097 *| x|k 1 | T4 H—-H—FRAEEHRL SCREW 15/64X28 L=5
8 (35244 *[xkf(x| 1 |TqH—H—K FINGER GUARD
8 128564 -1=-1-| 1 |ZavH—H—F FINGER GUARD
9 | 8103 x|k k| 2 T4 H—H—FioHial SCREW 11/64X40 L=3.5
10 (30169C ¥ x| x| 1 [BHEZBFET4—(E) SYNCHRONIZER ADAPTER COMPLETE
11 |30169 ¥ 1 |[BHBFTEI4— SYNCHRONIZER ADAPTER
12 |130170 x| x| x| 3 [ikRL SCREW
13 /31208 *| x| x| 3 (BTYLe— SPRING WASHER
14 |35495 *[x| k| 1 |[RHBEIZE SYNCHRONIZER SUPPORT
15 |50409 *[®|x| 2 |[Fwyk NUT
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